
PARTS INCLUDED IN THIS LIST:

ITEM QTY.
PART 

NUMBER DESCRIPTION ITEM QTY.
PART 

NUMBER DESCRIPTION
A 1 3296MT Grille Guard (Unassembled)  O 18 3/8” Lock Washer
B 1 3295D Brush Guard (driver) P 4 1/2 x 1 1/2” Hex Bolt
C 1 3295P Brush Guard (passenger) Q 4 1/2” Hex nut
D 1 504330BA Head Light Protector (driver) R 8 1/2” Flat Washer
E 1 504330BA Head Light Protector (passenger) S 4 1/2” Lock washer
F 1 504334BA Main Bracket (driver) T 1 Bolt guide
G 1 504334BA Main Bracket (passenger) U 4 5/16 x 1” Button Head Bolt
H 1 52962AA Auxiliary Bracket (driver) V 4 5/16” Flat Washer
I 1 52962AA Auxiliary Bracket (passenger) W 4 5/16” Lock Washer
J 4 501640AA 1/2” Tab bolt X 4 5/16” Hex nut
K 8 3/8 x 1 1/4” Button Head Bolt Y 2 ¼ x 1” Button Head Bolt
L 10 3/8 x 1 1/4” Hex Bolt Z 4 1/2” Flat Washer zinc plated
M 10 3/8” Hex Nut α 4 1/2” Lock Washer zinc plated
N 8 3/8” Flat Washer β 4 1/2” Hex nut zinc plated

N
M

K
L

G

A

F

I H

P
Q R

S

T

J
Z

α
β

O

C B

U
V W X

YE

D




